L= 9y
BN sHER =
HKIS

BT I T EMREIEKBL TSV, XERTHERARMICBT BHALLEEL,
ABRE, FRICRTEROHIRMAATEETT

(GEEES L= ay
A & BHENEES
a— K No. 70020—AF107
A—H— - BHFE| RN WRX STI CBA-VAB
I B |RJ20Y
g K 20148 A~
OHS L—vdHoavid,. BRIEIVOURAITY ) —F—%ETY,
w & R—/IN—I\T—TA—T 4 JLE—DHEEZHRFT 5120, T4 L2 —EFHMITT]L TFZELY,
OFXFxy FRRIZCIVD oty Ta vIhMEBEERYET,
OHEEHEFMOERF2019FE 10 AREEFTHOEHEDTY,
2019 £ 10 ALIRICB B INEEFADFERIZOVTIE, BELORFEETEHLEHLECESLY,

HEiam&E E04521-F43292-00 2019/10/1 4ERL Ver.3-1.03 (ZEEMEES. &H) (H) TyF-¥—-IX

[FC®HIC

COEFHKS L= 008923 vEBBVLEITVEEERICHYNES TEVET, BT I TEMAEFCIKBE L. BT

RTRIIAREICEHINTLWIRNRETFYRLICTHEARACIEZSL,

AEERFFETSRNDT EFEA LI,

OAZEFAHREREICIT T TWEEE, HBEEPHMOALZADBRPEEZRRICHLET 5HITF> TV EELLEER
EEZTHLTVET,

ORERXIIE=ZENAERZRUMBRERFEALIZCLICKYRZFEFICOVTIE, BHTE—UIZ0EERZALIRET
DTHLMEHITTELSIEZELY,

OKRUREZHALTELIEEC. BEIESLUTNICHET 2EA, -, BBELFFERT LI EATELRNILITLSE
KEICOFEFLTIE, —VIOBHEEW-LHET,

OAHRIE/ —VINEFHEREICHEIATEYET, / —IILEHFHUNCERMA TGS, ARROBEE - EEERURESHEIC
DWTREELzLARET,

OFHRIARENTOEAZEMICHT EN-LDOTY,
This product is designed for use in Japan only.

OAHGDHKRIIMNBEREED., WBRD=HFELLEFEZT L ENBYET,

OAREFFELCHRT I LN HY FITDTAREREAENESE R,

QO HRENR CHRRBRARUVAED EXFHELORFTEETHBVELELZEL, BREHKTT HEE. BEHRE - 23— FNo. -
BN - TP UK EEERICBEBEACESL,
RLELDEE FUREELKBRRO VAL EDICTROEEEELLTHTL T LS,

FETRTROLSHERSEZFEAL. BEHRRVEEENDBRLALERLTVET,

A%% EEGERELSEE. XEEEEE S AEEAHDBE

o, (EEXCERENREEASERAEEINDERE AR
/NEE mrmaorereecnase
GEAMALE, LENEPHSRETHERE VDB (HIZIE, EWRARUE] )




ot o
= (=
OERL I — ML HBEEMBOHBERUEEE - KKEMIET B2, RDZEZFOTLEEL,
NYTYDIAFRHEFDE—IFILERHN L THLHEEETOTLESL,
CARVFENTEEFR FRLAVESICARIZEF >THLTLESL,

N =
NIE
QA FOEFEAIFIERICITHhIELTLESLY,

CREALECLITRY. REOGEEI VD UNENSBASHY ET.
FAREDUREERESBNASHYET .
OFEZIGD DRI D UN—LADREAFIACH (FTHATRCBVEE) TTA-> TSI EEHRELTIESLY,
- RETEIENDLHYET,
O/ THEICEYDNALB VL STV IREENFTEVTLEEL,
CEBYNIUDUICAYI VOO UNEET AR HY ET,

OFy FOBHMBEZE/NA—VY )R MIEHLTHYEY, BFHFAICER. REOENCEEHRL TS,

O/ —TINR—YDEFTENLIEA—D—RTDEFEZ L CHRATHLTOTLES L, BRESBFRICHEWNERIE.
A—H—ICTTEBALEEL,

OKRHFOIRNMIEEITT>TLEEW, FELFY, BV av I EEZLRNTLEEL, BIFHRROBECRRIZAZY
FY,

ORI, v FMERBEYATETHRICHA T T LEN, BEUEISHFTZEITSE. RILEORCAASBIELET.

OITITERD =, —FMICENT / —<ILA—YEIBHBEXIEHMELLGEVE I ITRELTSEEL,
X, /—=RNUA—YERMGTBBE, BEXTRATEVES BN TRRICET—F T LTLESL,

@NT—JO0—KEDT 4 L2 —DOFBIEERMICITHE > TLEELY,
(XM B%)3,000 ~5 000km F£f-I& 35A~64A8
T 4 IILE—ILRITY TT, @ A—/X—N\J—70—F#|AT1ILZ— (¢200)
KEEFTOAVTFURIGEEDENMETLETOTHEMITESELAVTCESL,
-EL. FRAAERVEBREICEVEHIELRYETOT, FRESICE>TRHLEBHA VLKL YBICROOXME - FRELSHD
LETS
KEEDAVTFURERD L. AUGOMRENEBETELGNENY L, EFOIFT IOA =230 HEHANENT
RAZREFERICRAMTELALLGY ., IO UFHA. BEZ5IESRIIBALDY T,

TPRRLR

OI7IOA—FtUYDRIBEVIAFENTINSGES (BTATOLTYVYAEIMKE) 3. T7 704250+ 588
DEFNTVNHEBEZLNDDT, "=V I —FTHFZAVTE YRR ERET DL IITLTIEEL,
HLCEREI—>arvs—rEISBESL,

ANEE

oY TAVTETOTLEEN, TUDUTRHR - BIEOBRANHY FT,

H
\'
\'l

2 70020-AF107_3-1. 03



)

1.
Q)

@

@)

O]

®)

©)

M

i AE

J —ILIS—YES L
NYTYDIAFRIEHF (—) hoHy—TILEA—ZFI)IL %
AL TLEELY,

IFAT—I50 FERSLTIESL. (B1)

R—RNY FEED, 4723 VR—REISLTLEE
L. (H2)

I778A—=RaxP3FWNL. T7V)—F5—X
FYNEITIALA—2 oY E—RTHRALTLES
L, (B2)
I7ILAVRZEERSALTCESL, (B2)

RILE, FYREALTITH Y —F7—RAATERS LT
(S, (B2)

IT7HD)—FHT—RT7YINPHLITIOAA—2 2%
sfLTEEN, (K2)

B ark—X

I7AVT—Y
2k & 1
I770iA—2tY IF7O)—F5—RT v
IFILAVR \\\ Yo vavk=R
I79Y)—F4—AQ7 =2

70020-AF107_3-1. 03



2. Ty bA—YERIT

() T7I7BA—=2EH00Y VYT (MIE) NTTIAFTH T2 TITEHARFELENESITLEA LR IDMEIZLN
EERERL. XY MI—YDOMAERZFERALTRFFTLIEEN, COBEREROTERNESICLTIEEL,
(#4HF bJLY 2.0 ~ 3.0N-m{0.2 ~ 0. 3kg-m}) (B3, ®5)

INT—27O—KIK aA v hrR—X

R—R N2 K #52
— I77R0A—4

o

il
{8 T [ Qﬂ

L\l \
A'l )
I7I7A7ETH4F

R—R/\ K #56
R—R /N K #52

N - — -

ANIFE
IVCURHE-BEOBRNAAHYETOT, T7I70*1—4 Y /N —T70O0—FK1K,
I720F78TRINA FIXERICEBFLTLESL,

aA v hk—R

&mx

=3

NI—JA—AKRKETT7IATHETENRA TEUS2Y K o DT THEEERTAVE S ITHAF T TS,
Saf v bh—2680

- tromies [NO— 2 O—A#OmE > BT T 75| [I77O0A—5E YOREE > ICRITIHE |
oy
‘L I77A m
THETH
nNA7
Y 4 .Y 4 W 4 .Y 4
1] . ®BEoTLE BRIN S LTS HOICBEOTLS BREBBLTUS
CCIEBRERHALES N P AN N N
[CLTLEEL,
IRT—7B—KK

ANFER

IVOVURRA - BEOBALAHYFEITOT, T7I7AF7H T2/ TIXHELENT
=&y,

70020-AF107_3-1.03



(2) MERIL FEFEALTIT7Y ) —FRAT—% AT
LTS, (B4, H5)

@) Fy b=V ERMFFLTLESL, (R, K6)

ED

11.
12.
13.
14.
15.
16.
G-1.
G-2.

L S

RI—7O0—KK
IF7I7A78TRI4T
IFAVT—O1 147
TaAfA v hik—R ¢80
SaAf U bkik—R @75
IF79)—FRT—
AR T—
R—R/N K 156
R—R/NV K #52
R—RINU K #48
RIL & M6-15
RFYT Iy w M6
JL—rIvir M6
250y bk N6
EX M4
I77R*A—4F1E2Y (M)
AL+ (ME - ASD)

(a3

@) 7= —FKAEPRTAHEEFHELBEVNKSICHESE
ROTLEEN, FIBNRES Tz, R—RNU K KL
FZBEELTLESWL, ZOBKR—Z/A2 K - RIL bEHE
HFELRWLEKSIZLTLEEL, (B7)

TRRLR

NR)—T7O0—FKEDKR—RNY REHOHZBF. TEDE
RIZKYFHT ELRBTEIHEELHYET,
(FSANR—RBBTITHTT, RYIVRLUFIEANAY
TEDLLDOEBIRFERALEWTCESY, PLZB/IER
TEHBEEAEMBL THHTLLESL, )
BWHTEZELNT—IO—KIADNEREILHIET 158N
HYFET, EHFEILY:2.0~3.0Nm {0.2~0.3 kgm})

1. ARART—%&2 34V b R—RIZHTH S,
2. R—RNV FTRARRT—EDa( v b R—R%E

#iFHT B,

6

70020-AF107_3-1. 03



&7

G TFAT—U5Y B8N & SIZ¢ 7DRERITTL
f2&L, (®8)
IF7AVT—U5EY k

O

XEBEIFARTY ., E@MICRMAITLTHEHR LEToTLESL,

6 TTF7AT—I5D FERFIFTIEEL,

(Bo. ®10)

Je

A70vk
~NYRSA NIV T

X9

6 70020-AF107_3-1. 03



1. I759 FRT—
12. AL+ M6-15

14 FL—rIvx M6
15. 7500 Fy kM6
C-1L.TF7AVT—U5U b+
6-2. 9 w7 (MIE)

1B.RFYTIvsv M6

(fE1E)

(N 770432 oHI2aRxI 2 5EEL TS,

® NyTYDIAFTRIFF (—) [Z75—TILE—IFILER

TS,

|11

VANEY- !

IOty T AT FToTLESN, TV

DU - HEOBRNALNHY FT,

BT IR T ROHER
IS UMRORR IO UBBRORER
HERAE R REDEAE R

I T - R—REORENEZE > TLELD

EEA D I T7RAAL LA

NYTYDIAFREFITT—TILE—ZFIL
MRERICEF T 5N TLND D

B2 3EZEWALETVRL—XIZT Y Y VEERN
A %H

=N\ FAEEITHES> TS

BaICEBTHERFEND

ALk - Fy MEORKOERITE LN

TA R DGREICERE G LD

Bt 3 =B AMh D ER A & F i L TLVE LMD

IO UERFILEL, RILEAEATHNELS,
(P B A B D+ 1 FEER)

70020-AF107_3-1. 03



N=UYR

No LES % biZ0N #% No E # 2N #% No LES % iZN #%
NI—TJ0— @ 200 N . 2509 &l

Ul e b Q o0 ||8] ABRT— 1| T |esom|s] L7757 (3| &) | we
A N iy, .

2| 7575 |1 9 |m—zmv k1] Cp | #56 [[t6] ex |2 % M4-6

N4 7

IFAVT—Y s Iy . _

] A | Q 10|x—znv k|3 Cp | #52 |17 54597 |5~ |L=150
SERSA ¢ 80 RN N - e

ol 72217 |2 @ Cee |[Nr—rav Rl f (5 | M8 |[18] RFun— |1 T,
SERSA 75 . s —

) Tx—z | @ =55 ||| FE |3 @é m6-15 | [19| Eimsimnz |1 <>
I7HY)—F g RTYvy @ a—v3v g

6|7 LT o 18 o |3 we |f2of T |
IF7EY - =l JL—> <:>

1| T2 | / L IS e | |21

s - R

RBIERR L TV O, BEEZEGT HRNCEIMTAERBRET>TLLEL,
OLELNEBEIRSAN—DEETT, BTEREL TN,
Q@1—H—T a7 VTHRHEINTVSBELSMIFEMEFITIKEL TE S,
OR—/N—/RXT—T0—T A )LE—DHEEEHIFT B2, T4 ILF—DOBRIEEHMICITo TS,
(ZHMDOEZR) 3,000 ~5 000km £1=(£3 45 H~64H

BL. FRAAERVEBREICEYEHENERYETOTHENESICE>TIIRODOXBERSTTOHLET,
TT 4 ILE—IFFIFEY TT,

@ RA—/IR—J—7J0— ¢p200XMATAILE—
OHELENBRIIFEHCHS TITMH CHUET . BIFEMAEFITKREL T,
OETH, BEE - ER - RHHFOELENH - BEICIE, A—F—I a7 NI >THRHBLTLEZL,
OARFEREZEOLNDHIL. BT ROA—FT—DEOICRFHRAZELELLIEZSLY,
OARBZERENSCENTIRICIE, BTFEMEEITIREL TS,

F724—H—ERICDNT

AHRICATIBEVEDLERE, EMFRELEEISELORTEETESAVEDE SN,
AEDRBERNBIE, FPEBELICEET S ENHYFEFITDOTHOMLHITERIEZEL,

A=t ITvF-r— IR
T418-0192 #EEEL=m4tIL7181
http://www.hks-power.co.jp/

BmMR S - EnE
Unauthorized reproduction is strictly prohibited.

8 70020-AF107_3-1. 03



LE RACING SUCTION
Instruction Manual

NAME OF PRODUCT |Racing Suction Intake Kit
PART NUMBER 70020-AF107
APPLICATION SUBARU WRX STI VAB

ENGINE EJ20Y
YEAR 2015-

ECU setting is required. (Management tool is
not included in this kit.)

Published in October, 2019 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

REMARKS

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and
basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety precau-
tions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions
to avoid any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be
guaranteed if this product was installed onto other inapplicable vehicles.

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

9 70020-AF107_3-1. 03



- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

/\ CAUTION

@ Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

¥ Do not wash the air filter elements as the filtration properties will be degraded.
- There are certain conditions where, depending on dirt buildup, the filter may need to be
cleaned/replaced earlier than the above recommended intervals.

X If the vehicle and the product are not maintained properly as mentioned above, the product may not
perform properly and the airflow meter sensor may not be able to detect the intake air volume accurately;
it can lead to engine damage or faulty conditions.

/N\ CAUTION

To avoid engine malfunction or damage, ECU setting is required.

INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s battery.

Suction Hose

(2) Remove a clip to remove the air intake duct. (Dia. 1)

Air Intake Duct

|Dia.1

10 70020-AF107_3-1.03



(3) Loosen the hose clamps and remove the suction hose.
(Dia. 2)
(4) Disconnect the airflow meter sensor connector and remove

the upper air cleaner case with the airflow meter sensor.
(Dia. 2)

(5) Remove the air filter element. (Dia. 2)

(6) Remove the bolt and nut; then, remove the lower air cleaner

case. (Dia. 2)

(7) Remove the airflow meter sensor from the upper air
cleaner case. (Dia. 2)

2. INSTALLING THE KIT

Airflow Meter Sensor

Air Filter Suction Hose
Element

Upper Air Cleaner Case

Lower Air Cleaner Case .
Dia.2

(1) Assemble the components as illustrated in Diagram 3. Ensure that the factory airflow meter sensor’s factory O-Ring is
seated correctly, while taking caution that it does not get pinched in the airflow adapter pipe. Tighten with the supplied M4
screws. Do not over-tighten. (Tightening torque: 2.0~3.0 N-m {0.2~0.3 kg-m}). (Dia. 3, 5)

Filter Assy Joint Hose 80mm

M Airflow Meter
Sensor

Hose Clamp #52

Joint Hose 80mm

il

SIDE VIEW

'_\' = avi) \

\

Hose Clamp #56
Hose Clamp #52

Airflow Adapter Pipe

BACK VIEW

|Dia.3

11

70020-AF107_3-1. 03



/N\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor, the
Filter assy, and airflow adapter pipe correctly.

Joint Hose 80mm
o Airflow Meter

Filter Mounting | Airflow Meter Sensor Mounting |
Sensor
| —1 Airflow
Adaptor
Pipe
8 AV 4 A3 \ V' 4
L Angled Gap Angled Gap
Do not leave &N N &N N
Filter Assy gaps here.
/\ CAUTION

To avoid engine malfunction or damage, please do not disassemble the airflow adapter
pipe.

(2) Install the air cleaner bracket to the section A using the
factory bolt. (Dia. 4, 5)

|Dia.4

12 70020-AF107_3-1.03




(3) Temporarily assemble the kit parts. (Dia.5, 6)

‘16

16 -1

(b

12 13 14

© 00 o U~ WN P

e
o A WN P O

G-1
G-2

. Filter Assy

. Airflow Adapter Pipe
. Air Intake Pipe

. Joint Hose 80mm

. Joint Hose 75mm

. Air Cleaner Bracket
. Universal Bracket

. Hose Clamp #56

. Hose Clamp #52

. Hose Clamp #48

. Bolt M6-15

. Lock Washer M6

. Flat Washer M6

. Flange Nut M6

. Screw M4

. Airflow Meter Sensor (Factory)
. Bolt (Factory - A)

|Dia.5

(4) Position the air cleaner to the vehicle, avoiding unnecessary
contact with other parts of the vehicle. Once the position
is determined, secure the air cleaner to the vehicle using
the supplied hose clamps and bolts.

Do not over-tighten the clamps and bolts. (Dia. 7)

ADVICE:

Use of proper tools can help avoid over-tightening of hose
clamps. (Screw drivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the air cleaner may bend or become damaged. (Tight-
ening torque: 2.0~3.0 N-m {0.2~0.3 kg-m})

13

1. Position Universal Bracket onto Joint Hose as shown.
2. Slip Hose Clamp over the bracket and onto
the hose. Tighten the clamp.

Completed

|Dia.6

|Dia.7

70020-AF107_3-1. 03



(5) Drilla 7mm hole in the air intake duct as shown in the
diagram 8. (Dia. 8) Air Intake Duct

O

This picture shows a typical hole's position.
Actual position may vary depending on the vehicle.

|Dia.8

(6) Install the air intake duct. (Dia. 9, 10)

» O
N

Right Front Head Light Housing

|Dia.9

2@ -2 @
|

7. Air Duct Bracket

12. Bolt M6-15

13. Lock Washer M6

14. Flat Washer M6

15. Flange Nut M6
G-1. Air Intake Duct (Factory)
G-2. Clip (Factory)

(7) Reconnect the airflow meter sensor connector.

(8) Reconnect the negative terminal to the vehicle’s battery.

Dia. 11

14 70020-AF107_3-1.03



/\ CAUTION

To avoid engine malfunction or damage, ECU setting is required.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no issues idling.
@ Make sure there are no loose parts after the engine is stopped.

PARTS LIST

No| Description |QT| Image Remarks | [No| Descripton  |QT|  Image Remarks | [No|  Descripton  |QT|  Image Remarks
1| FilterAssy |1 @ —820?1?m 8 U;:;IEIZ?I 1 ‘@/ 80mm | |15 Flange Nut |3 ?y” M6
2| daAgi:Zch;ipe 1 @ 9 | Hose Clamp | 1 @ #56 |[16] screw |2 % M4-6
3 A"F:i':)t:ke 1 Q 10| Hose Clamp | 3 @ #s2 [[17| Tiewrap |5| " |L=150
4| Joint Hose |2 @ 8L0:r751? 11| Hose Clamp | 2 @‘ #48 ||18|  Sticker 1 %

5| Joint Hose |1 @ 7L5=”;;n 12| Bolt 3 % m6-15 | [19 '”I\S/It;‘r‘]ff;?” 1 <>

6 Aiég?f;er 1 J’a 13| Lock Washer | 3 @ M6 20 C;#éi:tn 1 <> Japanese
1 ABirraE:)Egtt 1 /@ 14| Flat Washer | 3 @ M6 21

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

15 70020-AF107_3-1. 03



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BmMR S - End
Unauthorized reproduction is strictly prohibited.

16

70020-AF107_3-1.03



